








WINCH FRAME MOUNTING

Use (8) 5/8 inch diameter grade 5 or better bolts to attach mounting frame to wrecker.

CABLE INSTALLATION
1. Unwind cable by rolling it out along the ground to prevent kinking. Securely wrap end of
wire rope, opposite hook, with plastic or similar tape to prevent fraying.

2. Insert the end of cable, opposite hook end, into the hole in drum barrel. Secure cable to
drum barrel using setscrew furnished with winch. TIGHTEN SCREW SECURELY.

3. Carefully run the winch in the “reel-in” direction. Keeping the tension on the end of cable,
spool all the cable onto the cable drum, taking care to form neatly wrapped layers.

HYDRAULIC SYSTEM REQUIREMENTS
Refer to the performance charts below to properly match your hydraulic system to RPH 30000
winch performance. The charts consist of:

(1) Line pull (Ibs.) first layer, vs. working pressure (PSI) and (2) Line speed, first layer (FPM)
vs. gallons per minute (GPM). Performance based on a motor displacement of 9.6 cubic
inches with 15 GPM maximum flow rate. See page 13 for motor port size.

TYPICAL LAYOUT

DUAL-A & B PORT CONTROL
WITH BRAKE RELEASE SHUTTLE

é HIGH PRESSURE LINE
\ * /

MOTOR L ] | /7 /
A ) > K PUMP

BRAKE m L
POL@ .
| N <
v
[

LOW PRESSURE LINE

)
VRN
[ o

B
= Hy W
Q CONTROL VALVE
3 POSITION

4 WAY VALVE
(MOTOR SPOOL)










INSTRUCTIONS FOR OVERHAUL

1. Drain oil from gear housing (item #10) by removing plug (item #43) from end bearing. Remove
reducer and relief fitting (items #42 & #37).

If Rew alr eylinder Is required, remeove air cylinder (item #32) from adapter (item #4) by removing

(4) capscrews (item #23). Remove washer (item #26), nut and setscrew (items #27 & #22) and
insert (item #29) from end of air cylinder rod. Apply Loc-tite to threads of nut (item #29) and
thread onto setscrew (item #22) to 3/8 inch from drive end, as shown below. Apply Loc-tite to
threads of setscrew and thread insert (item #29) over end of setscrew and against nut. Use
setscrew and nut to thread insert (item #29) into end of air cylinder rod. Tighten nut against
cylinder rod, keeping 3/8 inch distance from drive end of setscrew to nut. If breather vent (item
#38) is damaged, remove and replace. Remove air cylinder adapter (item #4) and gasket (item
#36) from gear housing cover by unscrewing (4) capscrews (item #138).

AlR CYLINDER
ROD

@@ |
3/8r— _
nnnn B o
@\

\

Il

2. Disconnect tube (item #46) from elbow (item #30) and fitting (item #31) on bottom of brake (item
#33). Remove motor (item #39) and gasket (item #33b) by removing (2) capscrews (item #21).
Remove valve (item #47), if needed, from motor by loosening (3) capscrews (item #19)




3. Remove brake assembly screws (item #48) from brake (item #33a) to access mounting screws (item #20)
attaching brake adapter plate (item #33d) to end bearing (item #9). Caution: Brake is spring loaded by
clutch spring and must be restrained against end bearing as mounting screws are removed. Remove cou-
pling (item #7) and gasket (item #33e) from the end bearing. Take note of the mounting configuration for
proper mounting of parts during re-assembly.

4. Remove winch from upright mounting frame (item #2) by removing (8) capscrews (item #17), (8)
lockwashers (item #24) and (4) shoulder bolts (item #28). Pull motor end bearing (item #9) from
drum assembly (item #1).

/’//-//_/_r\\:%@gk -
A=

15 {ffpﬁe\a)ﬁﬁ@
[®_Pn 2
o

Ao = <=
(17 Z%M 7 ;
— ,\M@ ‘17
@















12. Align key way of coupling with key on end of input shaft inside end bearing assembly. Slide coupling over
end of shaft. Place gasket (item #33e) into position on motor mounting surface of end bearing (item #9).
Use (2) screws (item #20) to attach adapter plate (item #33d) to motor end bearing. Torque capscrews to
85 ft-Ibs. each. Place second gasket (item #33e) on adapter plate. Insert brake shaft with key (item #33c)

into coupling. Re-attach brake (item #33a) to adapter plate using brake assembly screws (item #48).
Torque capscrews to 97 ft-Ibs. each.

Note: Care must be taken to assure brake assembly and adapter plate are seated properly prior to install-
ing assembly bolts (item #48). Damage will occur to rotor stack or shaft snap ring if not properly installed.

13. Attach motor (item #39) with gasket (item#33b)to brake (item #33). Use (2) capscrews (item #21) and torque to 74

ft. Ibs. each. Securely connect tube (item #46) to elbow (item #30) in bottom of valve and fitting (item #31) in
bottom of brake (item #33).

11



15.Check proper operation of clutch by applying air pressure to clutch air cylinder to disengage
clutch. Verify that winch freespools. Re-engage clutch. A loud noise should be heard when clutch
engages. Winch drum should not freespool.

16. Operate winch forward and reverse to verify that drum rotates.

12



13



NOTES



000°0¢ HdYd THAOW

VL3 3ATWA T0YINOD HOICW
(S30v1d Z "dAL) LN¥Od ONIY=-O -
QV3YHL IHOIVHIS 3vS TI1-Z90°L < ﬂa gwr)
iy
z29'1L

SY3IIATTIIN Y3A0 SIHONT J87 NROHS SNOBNIWIG 3 HoNM
‘ON3 ¥OLOW WOWd Q3M3IA NOILYLOYW
HNHA 3SIMND0TD S3AID NI 3WNSS3INd

‘ON3 HOLOM WOH4 QJ3M3IA NOILYLOY
NNYQ 3SIMMO0TD-YILNNDD SIANO NI JYNSSINd

140d LdNLZ-STL —

(301S HOV3 S30¥1d ¥ "dAl)
NEHL g (Ww §'£1) 69° 5'59 2'gsk 5'ge £'652
4 g0'gl 05T izl
i —
(NOLYIOT 1804 s¢ 7} _ v
OIVRNING) S5 * \ -
i | I -
| 6 £912 3 nnyo
58 {
9'is ; 4 === BL
wiN3I r .
* 07 1¥0d 40 NOW Euu_o 7 PN 3
3NYL W04 M3IA —
QN3 335 (‘Q39¥ON h
ONI¥dS SI HILNTD! 1
'HOLNTD ONIOVON3SIO ¥04
(ISd O+l OL 06) L¥Od
34NSS3IHd LdNLZ-GZL" - wa
. RENTLG]
FL #'ZS4
—wa 009
3 e T
el 8'rLl
T 889 I¥ve8 ONITTIOH
cere QvOT JUVLS
SLEL 1
0’6101
f FAN

15



HONIM 000°0¢ HJY

16



"L 39Vd OL ¥343Y ‘29Tree ATANISSY ANYA NI 3SN SONIY-0 (€) I¥VY AIANTONI OSTV "'970972# LIM LIMSVO ANV TvIS 40 LYvd FHV SWILI ISTHL «

1709 43dTNOHS|  €S¥8TY 14 8¢
MOOTMHL 9T/€ X ONVZ-9T/S - LNN| €EV8TY T Ll
H3HSVM 1SNYH1] 2Zev8Ty T 9C
849D AH dH Z/T € X ONET-Z/T - M3HOSdVYI| S6SYTY 14 214 H3FHSVM 1SNYHL| <29v8Tv I4 14
TOHLINOD-IATVA| TTO9TS T YA "103S A3 v/€ IIHSYMAIDOT1] 6728TY 8 144
AT9INTISSY 39N1| 020605 T 174 D0S XH 91 2/T-2 X ONVZ-0T# - M3dDS13S| €291y 14 €ec
ONIddS| 80Tv6Y T 14 dH O0S 971 T X ON¥¢-9T/G - M3Jd0OS13S|] TS09TY T ac
NId| 6800.% T 144 dH 00S 91 ¥/T-T X ONET-Z/T MIHOSdVD| 8vevrTy I4 T
9N71d 3did] 6T089% T A4 dH O0S 91T X ONET-¢/T M3AJDSdVI| Li6vIv 14 0c
d430NAd3d| #00891 T A4 dH O0S XH 971 2/T-2 X ON9T-8/€ MIHDSdVD| SeE6YTY € 6T
ONIY avnO| 05029 T 174 adH D0S XH 971 #/€-2 X ON8T-9T/S M3dIJSdVD| +98vTy 14 8T
ONIY avNO| «£T0Z9Y T (0]% G99 dH XH 971 #/€-T X ONOT-¥/€ MIHOSdVD| LLLVTY 8 LT
"AAH-HOLOW]| 9.08SY¥ T 6E Gd9 dH XH 971 ¢2/T-G X DN9T-8/€ MIHDSdVD| <2.l2vTvy [4) 9T
INIA d3H1Vv3H9] 8€09SY T 8¢ 1SNYHL1-DONIHSNg| 980¢TYy T GT
ONILLIA 43173d] 80095+ T L€ ONIdv3ad| 6TT20v 4 7T
d31dvav-13aNsv9| «91echy T 9 1d4VHS 4314IHS| S908S€ T €T
1NdNI-1dVHS] ¢€6v.S¢ T ct
HIANITAD AHIV-1L3IANSVO| «LT2CVY T e AT  T80CYE T TT
*LTIMSVO I1V1d d31dvav 14 9ge dV3ID-ONIMVId ANI| €6¢8€E T (0]
31V1d d31dvav T pee JOL1ONW-ONIdvad AN3] <¢628€€ T 6
AT LdVHS IMvHd T oge 1Nd1NO-DNITdNOD] 88¢kce T 8
»LIISVO HOLOW T qee IMVIG-ONITdNOD| L8Zice T L
IMvUd T ece 14dVHS-ONITdNOD| 98¢ee T 9
ATAINTSSY IMvdd| L€08er T €e INIOd 1ND 97 ¢/T X ON9T-8/€ - M3dIDS13S| 65091 T S
d3ANITAD dIv] ¥ToEEY T 43 H3ANITAD dIV-d3.1dvav|] 69000 T 14
NOINN 1HODIVYLS 0¢-9T/L ONILLId] €20¢Ey T 1€ X04g dv3d9| ¢€ev96e T €
XOd13 006 02-9T/L AAH-ONILLId] 8TOCEY T (0] JAVId ONILNNOW LHDIddN] 9ST¢Zhe T 14
143SNI] S#09Zv T 62 ATdINISSY NNYad  29TvEC T T
uonduosag 'ON Med ‘A1O "ON W3l uondiosaq "ON Med ‘A1O "ON Wl

0000°0€ HdY LSI7S1dvd

17



Kits and Maintenance Parts

123250 & 123289

18



Kits and Maintenance Parts

123250 & 123289

WINCH(ES) KITS
o I SO O - I T
. m (90} o~ ~ (e} (e 0] ™M
ITEM #| QTY. | PART NUMBER DESCRIPTION 3 X X S g % 2
1 1 332161 DRUM-CABLE
2 1 296433 GEAR BOX ASSY
3 1 300069 ADAPTER-AIR CYL
4 1 324286 COUPLING-SHAFT
5 1 324287 COUPLING-MOTOR X
6 1 324288 COUPLING-OUTPUT
7 1 338356 END BEARING-MOTOR
8 1 338357 END BEARING-GEAR HOUSING
9 2 342081 KEY-RD ENDS X
10 1 357493 SHAFT-INPUT
11 1 358065 SHAFT-INPUT SHIFTER
12 2 402119 BEARING X
13 1 412086 BUSHING-THRUST X
14 10 414272 SCREW-3/8-16NCX5 1/2 HXHD,GR5
15 2 414595 CAPSCREW-1/2-13NC x 3-1/2 LONG, HX SOC HD X
16 8 414777 CAPSCREW-3/4-10NCX1 3/4LG,HXHD
17 4 414864 CAPSCREW-5/16-18NCX3/4 LG, HEX SOCHD
18 3 414935 CAPSCREW-3/8-16NCX2 1/2,HXSOCHD
19 1 416051 SETSCREW-5/16-24NF X1,50CHD X
20 1 416059 SETSCREW3/8-16NCX1/2 HX SOCK HD CUP
21 4 416233 SCREW-#10-24NC X 2 1/2, HXSOCHD X
2 8 418249 LOCKWASHER-3/4 1D
23 1 418432 WASHER-THRUST
24 1 418433 NUT-LOCK,5/16-24NF X3/16 THK. X
25 4 418453 BOLT-SHOULDER, .50 X.75 LG.
26 2 418462 CLUTCH WASHER 2.125 0D X .878 1D X .070
27 1 426045 INSERT-THREADED X
28 1 432018 FITTING X
29 1 432023 FITTING-7/16-20
30 1 433014 AIR CYLINDER X
31 1 438037 BRAKE X
32 1 442216 GASKET-ADAPTER X
33 1 442217 GASKET-AIR CYL X
34 1 456008 RELIEF FIT-1/8-27PFT
35 1 456038 FITTING-VENT
36 1 458076 MOTOR-HYD.
37 1 462013 QUAD-RING X
38 1 462050 QUAD-RING X
39 1 468004 REDUCER-1/2-1/8NPTF,HEX
40 1 468019 PIPE PLUG-1/2-14NPTF,HEX SOC HD




Kits and Maintenance Parts

123250 & 123289

WINCH(ES) KITS
a o R o 3 A %
o o o o o o o
m (90} (o] ~ (e} (o] ™M
ITEM #| QTY. | PART NUMBER DESCRIPTION : 2 S S g : 2
4 1 470089 ROLLPIN X
42 2 474227 PLATE-TIE
43 1 494108 SPRING-CLUTCH SHIFTER
44 1 509136 HOSE
45 1 516011 VALVE
46 2 414948 CAPSCREW-1/2-13NC X 1.25 LG SOC HD
47 1 332162 DRUM DRIVER
48 1 412088 BUSHING-DRUM X
49 1 412188 BUSHING-DRUM X
50 8 414995 CAPSCREW-1/2-20UNF X 1.0 LG, HX SOC HD
51 1 462052 0-RING X
52 1 462053 0-RING X
53 1 462054 0-RING X




LIMITED WARRANTY

RAMSEY WINCH warrants each new RAMSEY Winch to be free from defects in
material and workmanship for a period of one (1) year from date of purchase.

The obligation under this warranty, statutory or otherwise, is limited to the
replacement or repair at the Manufacturer's factory, or at a point designated by the
Manufacturer, of such part that shall appear to the Manufacturer, upon inspection
of such part, to have been defective in material or workmanship.

This warranty does not obligate RAMSEY WINCH to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts, nor shall it apply to a product upon which repair or alterations have been
made, unless authorized by Manufacturer, or for equipment misused, neglected or
which has not been installed correctly.

RAMSEY WINCH shall in no event be liable for special or consequential damages.
RAMSEY WINCH makes no warranty in respect to accessories such as being
subject to the warranties of their respective manufacturers.

RAMSEY WINCH, whose policy is one of continuous improvement, reserves the
right to improve its products through changes in design or materials as it may
deem desirable without being obligated to incorporate such changes in products of
prior manufacture.

If field service at the request of the Buyer is rendered and the fault is found not to
be with RAMSEY WINCH's product, the Buyer shall pay the time and expense to
the field representative. Bills for service, labor or other expenses that have been
incurred by the Buyer without approval or authorization by RAMSEY WINCH will

not be accepted

(RAMSEY

RAMSEY WINCH COMPANY

Post Office Box 581510 Tulsa, Oklahoma 74158-1510
Telephone: (918) 438-2760 FAX: (918) 438-6688 912451-0325-N






